NAFAfRAr F

sy bedegi ge
5.3.2025§. - -

mgdo Ne#1/5.3.2025
Report

8oLsol dmbisdoMm3gmgdgmo denmzol godmaws
(393 x 193 x 19 1Y)
Facade Block Test ( 39 cm x 19 cm x 19 cm)

ad83mEol dmbsindgdo
Customer Data
668vydob Gacggbmds 2 Lsgero Bodndob Brmdgdo 99 390/ 190/ 190
Quantity of samples Size of test samples , mm
do8m@ols Bygagdo
" Test Results
B0dmdobs # 1 y
Sample
2958m3ol msMowo
Test Day 5.3.2025 5.3.2025
Bodwmdols bbogsbgds , my 281 284
Sample age , day
393m@ol bobymderazeds , §d
Dirati 25 28
uration of test , sec .

Bodydols bmogoo , 89 :
Sample size , mm JA/B 390/ 190 390/ 190

H 190 190
B08w@ol Gembs , 33,
Sample weight , kg 166 17.2
dmgmmedomo Fmbs , 30/83
Density weight , kg/m? 1.18 1.22
IMH03930 sGHIOMI. , 36
Load of destructon , kN 3315 450.45
bod@3039 390935%9 , R , 933>
Strength on compression , R , Mpa 7.17 6.08

@sli3360 derem3ol bsBegaenm boddzoage R = 6.62 8330

~

Conclusion Block aVé}age stren\{FLh R=6.62 MPa
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CUSTOMER : "Bymgan” DATE : 3/5/2025
CUSTOMER I MvdmfodmEine RAPOR NO : #1/5,3,2025
ADRESS 1 : mAby3z0 ; 98700 Lgmm3znbl3gdnl 4.6 STANDARD :
ADRESS 2 . RESERVE 1 .
BLOCK TYPE 1 gobamal demmzn RESERVE 2 d
: RESERVE 3 :
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 1 t2 day kN N/mm2
1 |is0 390 190 16600 1.18 27,1,2025 5,3,2025 28+ 531.55 7.17
2 |19 350 190 17200 1.22 27,1,2025 5,3,2025 28+ 450.45 6.08
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
D1
480 f B2 6.4
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X ,r"’L"'\!(_I; Renat Begishev
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